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Report No. : FG7D2018-03C

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0002
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0016
-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Battery End Point 0.0032
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.49 4.75 5.48 5.74
Middle CH 4.32 4.84 5.65 5.91 PASS
Highest CH 4.81 4.99 5.86 6.00
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LTE Band 7 / 20MHz / QPSK
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 7 / 20MHz / 16QAM
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 492 | 495 | 975 | 991 | 14.45  14.18 | 20.14 | 19.98
Middle CH - - - - 493 | 490 | 969 | 9.73 | 14.39 | 14.42 | 20.10 | 20.18
Highest CH - - - - 493 | 496 | 9.87 | 9.79 | 1421 | 14.24 | 20.22 | 20.14
SPORTON INTERNATIONAL INC. Page Number : A7-4 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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ML f 2.503389 GHz 15.77 dam nd8 down 4.915 MHz ML 2.503799 GHz 14,45 dam nd8 down 4.945 MHZ
T 1 2,500012 GHz -10.42 dbm nd8 26.00 dB TL L 2.500022 GHz -11.33 dbm n 26.00 dB
T2 1 2,504928 GHz -10.53 dém Q factor 509.3 T2 1 2.504968 GHz -11.76 d8m Q factor 506.3
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ML f 2,5353 GHz 16.71 dBm ndB_down 4.925 MHz ML 2.533482 GHz 14.81 dBm ndB_down 4,895 MRz
TL 1 2,532562 GHz -9.36 dBm nd8 26.00 dB TL L 2.532542 GHz -10.88 dBm nd8 26.00 dB
T2 1 2,537488 GHz -9.11 dBm Q factor 514.8 T2 1 2.537438 GHz -11.28 dém Q factor 517.6
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o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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e Y ndB 26.00 dB| & ! ndB 26.00 dB|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,566251 GHz 15.18 dBm ndB down 4.925 MHz ML 2.56776 GHz 14.38 dBm ndB down 4,955 MHz
T1 1 2. 565032 GHz -11.11 dém nds 26.00 d8 T1 1 2.565042 GHz -11.84 d8m nds 26.00 da
T2 1 2,560953 GHz -11.12 dém Q factor 521.1 T2 1 2.560998 GHz -11.60 dém Q factor 518.2
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SPORTON LAB.
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LTE Band 7

Lowest Channel /

10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 2 506359 GHz 17.94 dBm nd@ down 9.75 MHz M1 2.50498 GHz 17.75 dBm nd@ down 9.91 MHz
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ML f 2.533482 GHz 17.21 dam nd8 down 9.50 MHz ML 2.534061 GHz 16.38 dam nd8 down 9.73 WHz
T 1 2,530125 GHz -9.18 dBm nd8 26.00 dB TL L 2.530105 GHz -9.78 dBm nd8 26.00 dB
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o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.66 dBm| mili] 16.42 dBm|
= i e e & A nas o e
R e iTa W S - o - . 5
0 T A Ce T ©.870000000 MHz 104 [ e e (G ©.790000000 MHz
] Q factor 260.1 7 Q factor 261.6
g od !
{ 7
-0 d = -10 di i
i/
20 d J’ 20 di /f
L~ fr ] AP ] - . -
- S e W B
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.566953 GHz 16.66 dBm ndB down 9.67 MHz ML 2.560824 GHz 16.42 dBm ndB down 9,79 MHZ
T1 1 2,560105 GHz -9.34 dBm nds 26.00 d8 T1 1 2.560065 GHz -9.60 dBm nds 26.00 da
T2 1 2569975 GHz -9.53 dBm Q factor 260.1 T2 1 2.560855 GHz -10.06 dém Q factor 2616

L )i

J

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

I

J

J

o o
Ref Level 30.00 cbm  Offset 13,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1] 14.55 dBm)
2.5022550 GHz 2.5066310 GHZ]
20 4t 20
53 e . ndB 26.00 dB ndB 26.00 dB
0u VA LAl shTehiat A RNV 14.446000000 MHz oa A AP B, 14.176000000 MHz
i Q factor 173.2 / Q factor 176.8
|
o4 ] 0d
-10 df — - 10 d 7_£ v
/ L ] (
20 d . 20 di .
{ = S ~ ~ T r -
W Ay - \ b .
™ VS ey UYL\ WY Wy R A
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.502255 GHz 16.02 dam nd8 down 14,445 MHz ML 2505631 GHz 14,55 dam nd8 down 14,176 MHz
T 1 2,500337 GHz -9.73 dBm nd8 26.00 dB TL L 2500427 GHz -12.39 dbm n 26,00 d8
T2 1 2,514783 GHz -10.22 dém Q factor 173.2 T2 1 2.514603 GHz -11.91 dém Q factor 176.8

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

J

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 13,30 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm) ™M1[1] 15.24 dBm)
2.5973380 GHZ| 2.5380870 GHz
20 b 20 M
] nde 26.00 dB n 26.00 dB
g e e il - R AT 14.386000000 MHZz 0d A L e TR T P T Y 14.416000000 MHZ
f Q factor 176.4 i Q factor \ 176.1
od 0d |
/ \
-10 df -10 d o T
i |
20 d 20 d 7 \
o o - Y, v .
I Hpay v [ S0.9Bm e =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537338 GHz 16.62 dBm nd@ down 14.386 MH2 M1 2.538087 GHz 15.24 dBm nd@ down 14,416 MHZ
TL 1 2,527687 GHz -9.66 dBm nd8 26.00 dB TL L 2.527607 GHz -10.34 dam nd8 26.00 dB
T2 1 2,542073 GHz -10.57 dém Q factor 176.4 T2 1 2.542223 GHz -10.47 d8m Q factor 176.1
)jd o

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 13,30 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 13.30 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.61 dBm| mili] 15.12 dBm|
2.5630090 GHZ| 2.5587240 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 T POV ASPRRTN B I Py A 14.206000000 MHz 104 o e B P\ P 14.236000000 MHz
] Q factor 180.4 Q factor “ 179.7
| . |
od i 0 i
BUE! f -10d E(
[ [ \
20 d T 3 20 di -
- s M o \ o . —~ W A
o Bt oo™ Vo . |5 -1 - PLA o mch
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,563009 GHz 15.61 dBm ndB down 14.206 MHz ML 2.558724 GHz 15.12 dBm ndB down 14.236 MHz
TL 1 2 555337 GHz -10.65 dBm nds 26.00 d8 T1 1 2.555457 GHz -9.54 dBm nds 26.00 da
T2 1 2,569543 GHz -9.58 dBm Q factor 160.4 T2 1 2.560893 GHz -10.91 dém Q factor 178.7
L ) - L )i ) L
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 13,30 GB = RBW 1 MHZ RefLevel 30.00 dém  Offset 13,30 db & RBW 1 MMz
o Att 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 30d8 SWT  S7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MI[1] 18.53 dBm)| M1[1] 18.74 dBm]
" 2.5198360 GHz| p 2.5113590 GHg]
a0 N~ e 26.00 dB = T LT - P 26.00 |
104 / B ‘ 20.140000000 MHZ| 104 r 7 B \ 19.980000000 MHZ|
Q factor 124.4) 7 a factor \ 125.7]
o [} J‘l ‘\
10 d 10 o I,‘ ‘r\
20 1 v ] 0 f o
b= e - e
a0 d 40
50 -50 i
-60 dom -60 dem
OF 2.51GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.513836 GHz 18.53 dBm ndé down 20.14 MHz M1 1 2.511359 GHz 18.74 dBm nd@ down 19.93 MHz
T1 1 2,49993 GHz -7.51 dam nda 26.00 dB 1 1 2,50001 GHz -7.63 dbm nda 26.00 d&
T2 1 2.52007 GHz -6.85 dBmm Q factor 124.8 T2 1 2.51999 GHz -7.44 dBim Q factor 128.7
L )| J e L J e

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30,00 dom  Offset 13,30 GB = RBW 1 MHZ RefLevel 30.00 dém  Offset 13,30 db & RBW 1 MMz
o Att 0ds SWT 57us @ VBW 3MHz  Mode Auto FFT o Att 0ds SWT 57us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 1864 dBm)| M1[1] 17.38 dBm)
l 2.5350800 GHz| M1 2.5379170 GHz|
20 di 20 de
L e 26.00 dB| | B - 26.00 dB
o N . e
7 Q factor 126.1 7 Q factor 125.8|
/ ) /
/
o - T 0 7{
10 o f “‘ 10 di ]
20 [ ) 20 -
I P A - i S I e A
a0 d 30 ol =]
-40d -40)
50 o -50d
-60 dom -60 dem
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.53508 GHz 18.64 dBm ndé down 20.1 MH2 M1 1 2.537917 GHz 17.38 dBm nd@ down 20.18 MHz
TL 1 2.52457 GHz -7.12 dém nda 26.00 dB T1 1 2.52489 GHz -2.21 dbm nda 26.00 d&
T2 1 2.54507 GHz -7.94 dBm Q factor 126.1 T2 1 2.54507 GHz -8.91 dBm Q factor 125.8
— — — —
L L o - S L 4 -
Spectrum trum
Ref Level 30.00 dém Offset 13.30 dB & RBW 1 MHz Ref Level 30.00 dém Offset 13.30 dB & RBW 1 MHz
jo ALt 0de  SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT b ALL 30d8 SWT 57 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count_100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 16,41 dBm| Mi[1] 17.50 dem|
. 2.5572430 GHz| . 2 40 GHZ|
20 ndB 26.00 dB 20 e 26.00 d8|
104 Bw . *‘x\ 20.220000000 MHz| 10 di By -" 20.140000000 MHz
Q factor 126.5| Q factor 126.9|
o o
10 d 10
Y
¢ -20
A P [N AU S o] -
-0 df =30 di
40 di -40
sod 50 d
60 dim -60 dBm
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | ¥-value | _Function__| Function Result |
ML 2.557243 GHz 18.41 dem nd& down 20,22 MHz M1 EY 2.555524 GHz 17.50 dBm ndb down 20,14 MHz
TL 1 2.54993 GHz -7.77 dBm nds 26.00 dB T1 1 2.54993 GHz -8.20 dBm nds 26.00 d8
T2 1 2.57015 GHz -7.38 dbm Q factor 126.5 T2 1 2.57007 GHz -5.68 0Bm Q factor 126.3
il il
S VS 4 - S I 4 -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 449 | 901 | 897 | 13.37 | 13.49 | 18.18 | 18.42
Middle CH - - - - 448 | 448 | 9.03 | 9.05 | 13.43 | 13.43 | 18.26 | 18.38
Highest CH - - - - 449 | 448 | 9.05 | 9.03 | 13.34 | 13.40 | 18.14 | 18.42

SPORTON INTERNATIONAL INC. Page Number : A7-9 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I ]

o o
Ref Level 30.00 cbm  Offset 13,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 0dE SWT  37.0ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.00 dBm) 15.95 dBm)
1281000 GHz 2.50316900 GHz
20 20
o ~ c By 4.505404505 MHz B P 4.485514486 MHZ
pehiind o bt R A Tl e P
10 df ¥ idea 10 d ¥ il Sl Ead
.‘I Ay |
od 0 d
1 /
-1 d - 10 di
\ / 4
s \ s / \
< - s EN—— 2 P
| - A el A N e o
S | <a e
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50281 GHz 17.00 dam ML 2.503169 GHz 15.35 dam
T 1 2,5002423 GHz 10.51 dBm Oce Bw 4.505494505 MHz TL L 25002622 GHz 10.09 dBm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 10.72 dem T2 1 2.5047478 GHz 10.22 dam

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 13,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 16.75 dBm) ™M1[1] 15.72 dBm)
- 11 2.53532000 GHz - 0000 GHz,
X c By ) 4.475524476 MHz X Occ B . 4476 MHz
L T AT L, e AL o TV eea Vet ooy
e o Ve v 04 A\ e NP p e
| \
od 0d |
{ / \
-10 -10 d .
I3 ; \\
» / 20 di
204 5 20 f iy
| o SN /
i v s SR AT T Rea) A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53532 GHz 16.75 dam ML 2,5345 GHz 15.72 dam
T 1 2,5327622 GHz 10.46 dBm Oce Bw 4,475524476 MHz TL L 2.5327622 GHz 10.37 dBm Oce Bw 4,475524476 MHz
T2 1 2,5372378 GHz 10.70 dam T2 1 2.5372378 GHz 10.39 dam

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

)i

ctrum pectrum
Ref Level 30.00 dém  Offset 13,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 13.30 db & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 1 dBm
2.56917800 GHz,
e Occ By 4.4B5514486 MHz & oce B 'y 4.475524476 MHz
P I VI WSS | L T1d A, L A
0 v g ] h 104 k PO
{ ‘\ /
od f v od 4
! | /
10 d / \‘ -10d 1
\ /
20 d \ 20 di fﬂ'
I > " - J .
Al ) LT T g . Al
G Bl T
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,565632 GHz 15.52 dBm ML 2.560178 GHz 15.35 dBm
TL 1 2.5652522 GHz 11.02 dém Oce Bw 4.485514486 MHz T1 1 2.5652622 GHzZ 9.13 dBm oce Bw 4. 475524476 MHZ
T2 1 25607378 GHz 9.73 dém T2 1 2.5607378 GHz 9.08 dém

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 13,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.61 dBm 16.37 dBm)|
0 2.5055390 GHZ| - 2. 400 GHz
S £.010989011 MHz . £.971028971 MHz
10 d 10 di =
/ \
od I od |
i 1
/ ] |
-10 df T -10 d 7
\ J IR
- Tl AVa'a " A g (NP SSURE
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505539 GHz 17.61 dam ML 2.50534 GHz 16.37 dBm
TL 1 2,5005445 GHz 10.74 dBm Oce Bw 9.010985011 MHz TL L 2.5005245 GHz 9.43 dBm Oce Bw £.971028971 MHz
T2 1 25095554 GHz 11.71 dam T2 1 2.5094955 GHz 10.25 dam

L I ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 13,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.74 dBm) ™M1[1] 15.07 dBm)
- M1 2 80 GHZ| - 2.5344210 GHZ]
[ RS P L L 9.030969031 MHz . 9.050949051 MHZ
10d - 104
{ !
od 0 d
[ ’ [ |
10 df / -0 1 T
20 df 20 df / \
2 d i = i b
~ ~ 30 domf / L .
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537358 GHz 16.74 dam ML 2.534421 GHz 15.87 dam
T 1 2,5304845 GHz 10.40 dBm Oce Bw 9.030965031 MHz TL L 2,5304545 GHz 10.59 dBm Oce Bw 9.050949051 MHz
T2 1 2,5395155 GHz 10.73 dam T2 1 2.5395355 GHz 10.13 dam

L it J -

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 13,30 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 13.30 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.52 dBm| mili] 15.74 dBm|
20 M1 2.5673780 GHZ| - " 2.5669780 GHz
TL | P e e OER 0.050940051 MHz o I N cBy 9.030969031 MHz
s s A el ] A
10 df 10 di 7
{ i
od od
/ J ,
BUE! -10d
\ 3
20 d 20 di
» Y
An A L e —.
e A A - ] - £
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,567373 GHz 17.52 dém ML 2.566578 GHz 15.74 dBm
TL 1 2.5604845 GHz 10.94 dBm Oce Bw 9.050945051 MHz TL 1 2.5604645 GHz 10.70 dem Oce Bw 9.030969031 MH2z
T2 1 25605355 GHz 11.03 dBm T2 1 2.5604955 GHz 9.89 dbm

L )i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

I

o o
Ref Level 30.00 cbm  Offset 13,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.69 dBm)| 14.44 dBm)
- . 2.5018960 GHz - 2.5089390 GHZ]
Y R Occ Bre i 13966635367 MHz 13.486513487 MHz
A s SR TATY ol LY L
e SAUE o i Ao,
o | o [
\‘ f
-10d J Y -10 T
/ \ \
. \ 204 I 1
— o - Ui
R aa bt P o A Tk
B
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501896 GHz 15.83 dam ML 2508939 GHz 14,44 dBm
T 1 2,5008467 GHz 11.03 dBm Oce Bw 13.366633367 MHz TL L 2.5007867 GHz 8.62 dBm Oce Bw 13.488513467 MHz
T2 1 2.5142133 GHz 11.70 dam T2 1 2.5142732 GHz 9.99 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 13,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 13,30 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 1551 dBm
2.5314040 GHZ]
20 :; 20 ]
1 % _ occhw 1 13.426573427 MHz
i A A melied Wi it NPT taY | £ Ry v P
10d } Y 104 .
o d ! | 0 di
] 1 !
10 d - - -10 di -
I [ T 1
204 J’ - 20d { RL
_ o SOl A A \ / ™ .
e Y 0dem =
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535059 GHz 15.47 dam ML 2.531404 GHz 15.51 dam
T 1 2,5262567 GHz 12.04 dBm Oce Bw 13.426573427 MHz TL L 25283167 GHz 9.45 dBm Oce Bw 13.426573427 MHz
T2 1 2.5416833 GHz 10.49 dam T2 1 25417433 GHz 9.77 dam

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 13,30 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 13.30 db & RBW 300 kHz
o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.78 dBm mili] dBm
20 2.5605820 GHZ| - 2.5615410 GHz
o ot T _ Occ Bw 13.336663337 MHZ| '}\ Oce Bw 13.396603397 MHz|
i i i e L Lt T - AT PR LN
0 ’f ! 104 ;.n/\" A e T,
0 . 0 ] 7
o J \ o4 / \
/ \ f \
f J \\ A .
PRSI LY. IS SPESOTLYY W11 N A
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
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LTE Band 7 / 5MHz / QPSK
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LTE Band 7 / 5MHz / 16QAM
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LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 13.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chiRe—$PURIOUS }INE aps PASS
10 dBm: Jﬂ‘ 10dem H
0 dem r ! 0 dem J \
-10 dBm: \\ -10 dBm J‘l J 1
5 dam J | 1 [l o dem 1 ‘
SPURIOUS_LINE_ABS “ [
30 dBm 0 dBm m
1 04 1 VY. N
<o T A N~ T\
““..) N—M‘] i \\"’H JL N J il — Pl
“S0 dBm tohl ey ‘
ot o
-60 dBm
-0 dem
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.51 GHz Jilshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 21.58 dém -8.42 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48276 GHz -41.14 dém -16.14 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -23.49 dBm -13.49 dB
2490 GHz 2.495 GHz 1.000 MHz 249157 Gz -26.87 dBm -13.87 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67404 GHz -32.85 dBm -22.85 d&
2.485 GHz 2.496 GHz 100000 kHz 2.49559 GHz -49.95 dBm -36.95 dB 5575 CH= 2 280 GHz 1,000 MHz 267808 GHz 2029 dBm 1629 de
2.495 GHz 2.510 GHz 100,000 kHz 2.50061 GHz 21,68 dém -8.32 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 58708 GHe 4043 cbm 15 43 db
i Y

i

1.2018

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru Spectrum L

Ref Level 30.00 dBm  Offset 13.30 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 13.30 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 dhi’w‘?‘n SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
" o —
0 dBm dBm l

.

-10 dBm

/l l —
o darn. 20 dem ‘
SPURIOUS_LINE_ABS J' \1 "
-30 dém ML-' 30 dem W "~ —
ety -40 dBm
40 dBm i e
A -50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.51 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56461 GHz 4.65 dBm -25.35 db
2.475 GHz 2.490 GHz 1.000 MHz 249049 GHz -36.79 dém -11.79 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -27.56 dBm -17.56 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49471 GHz -28.07 d&m -15.07 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57141 GHz -27.42 dbm -17.42 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49558 GHz -36.85 dBm -23.85 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57538 GHz 29.18 dbm Z16.18 dB
2,496 GHz 2.510 GHz 100,000 kHz 2.50481 GHz 5.09 dBm -24.91 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58008 GHz ~34.50 dbm ~9.50 dB
]" T

Date: 6.JAN.2018

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-17 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 10MHz / 16QAM
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Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 13.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE .:hm PASS
10 dem- q 10 dBm {l
o dem J | 0 dBm J ‘\
-10 dBm: ) \ -10 dBm I 1 l;‘l
0 dam } 1 1 [
SPURIOUS_LINE_ABS ‘ 't ﬂ ﬂ [
-30 dém (l | \
~ [ I ERNET
-40 dBm _j r \ | H ' W
[
gy W e n ] ", JL " } ) i
I ey ot Ly
50 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.51 GHz Jilshurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 19.98 dBm -10.02 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48305 GHz -43.02 dém -18.03 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57003 GHz -24.88 dBm -14.88 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49161 GHz -32.42 dém -19.42 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67104 GHz -37.42 dbm —27.42 db
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -50.30 dém -37.30 dB 5 £75 GH= 2 280 GHz 1,000 MHz 2.67814 GHz 3451 dBm 2161 de
2,498 GHz 2.510 GHz 100,000 kHz 2,50059 GHz 19.84 dBm -10.06 d& 5.580 GHz 5 565 GHz 1,000 Mz 558717 GHe —42.02 chm ~17.02°db
T
) i )
21 1.2018 22:09:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 13.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 13.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBm - - m Ml
\ 10 dBm
-10 dam J ! ‘ |__l
_on daien, ! 20 dBm ‘
SPURIOUS_LINE_ABS jl \
-30 dBm 30 dem K’J M
P w"f 40 dBm Pty
-40 dBm Mﬂ'r - s ‘-‘m.-»..,.._
-50 dBm
-50 dBm
-60 dem
-60 dam
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 GHz ]| |5 onaie =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,560 GHz 2.570 GHz 100.000 kHz 2.56432 GHz 3.79 dBm -26.21 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49041 GHz -38.23 dém -13.23 dB 2,570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -28.94 dBm -18.94 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -30.95 dém -17.95 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57130 GHz -28.06 dBm -18.06 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49553 GHz -40.17 dém -27.17 dB 5 575 GH= 2,580 GHz 1,000 MHz 257575 GHe 55,99 dbm 16,90 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50449 GHz 4.05 dBm -25.95 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68003 GHz -35.32 dBm S10.32 dB
T
) i )
Date: &.JAM.2018
SPORTON INTERNATIONAL INC. Page Number 1 A7-18 of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

oOffset 13.30 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS paBs
20 dhiffe_BPURIOUS | INE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
o N ﬂ
10 dBm. II 10 dBm r
0 dem }H\ 0 dBm J '\
-10 dBm H -10 dBm 5 H L
50 dam. ‘ r L] il -3p dem J i
SPURIOUS_LINE_ABS | H \ “ { \
-30 dBm
-30 dBm o ! m ! \ M
40 b Jlm\ -y H \ I l +Hp dem j | " i \'\L
" AT\ N { 11 A
soldem 2
-50 dBm 'j"-wmm»ww.‘ —
e TP R Y P
-60 dBm
-50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.515 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,555 GHz 2.570 GHz 100.000 kHz 2.56518 GHz 21.19 dém -8.81 db
2.475 GHz 2.490 GHz 1.000 MHz 248754 GHz -28.72 dém -3.72 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -23.25 dBm -13.25 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49449 GHz -37.34 dém -24.34 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -36.31 dBm -26.31 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49584 GHz -50.49 dBm -37.43 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.58262 GHz 32,20 dbm 19,20 db
2,496 GHz 2.515 GHz 100,000 kHz 2.50082 GHz 21.21 dBm -8.79 d& 5.585 GHz 5.595 GHz 1,000 MHz 5.58518 GHz 45.74 dbm 50,74 dB
\
) i )
156 1.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 13.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 13.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PABS
10 dem 10dBm
0 dém St i it SR . 8 .‘
-10 dem [ l -0 dem {
|
50 Aam. ‘ J ! -0 dem T
SPURIOUS_LINE_ABS | f
-30 dBm i 30 cem ™~ ———
i ,f/ 40 db;
20 dBm e i, 40 dBm N—
Mw e
50 dem
50 dam
-50 dBm
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.515 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56592 GHz 2.688 dBm -27.12 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48817 GHz -31.08 dBm -6.98 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -29.28 dBm -19.28 d8
2490 GHz 2.495 GHz 1.000 MHz 249479 Gz -29.24 dém -16.24 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -27.74 dem -17.74 dB
2,495 GHz 2,496 GHz 150,000 kHz 2,49547 GHz -36.79 dém -23.79 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57507 GHz ~29.56 dBm 1656 dB
2,498 GHz 2.515 GHz 100,000 kHz 2,51046 GHz 3,25 dem -26.75 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SAE0S GH2 36,52 cBm Si159 B
T
I 1 P
Date: 6.JAM.2018 22:17:13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX: 88

6-3-328-4978

Page Number : A7-19 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00

spectrum

Spectrum

dém  Offset 13.30 dB Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100

Ref Level 20,00 dém Offset 13.30 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PABS | SPURIGHIE CHBEKABS_ paps
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS ﬂ pags
10 dBm: ﬁ 10 dém (
0 dBm } l 0 dBm f L
-10 dBm: -10 dBm

90 dam.
SPURIOUS

LINE_ABS | { b [l
-30 dBm J ! | ‘
40 dem Jj , A T { %J
-50 dBm e
oy R [T 1 PR S
-60 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stap 2.515 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency |___Powerabs | Alimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | 2.555 GHz 2.570 GHz 100.000 kHz 2.56014 GHz 19.69 dbm -10.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 248736 GHz -32.22 dém -7.22 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -23.27 dBm -13.27 dB
2,450 GHz 2.495 GHz 1.000 MHz 249435 GHz -38.94 d&m -25.94 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -37.60 dBm -27.80 dB
2.495 GHz 2.496 GHz 150.000 kHz 249580 GHz -51.33 dBm -38.33 dB 2,575 GHz 2.585 GHz 1,000 MHz 258238 GHz -34.26 dBm -21.26 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.50088 GHz 19.98 dém -10.02 dB .585 GHz 2.595 GHz 1.000 MHz 2.58569 GHz -45.687 dbm -20.87 dB
T
Il X -
22:16:05 1.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
dl PRI R TN o e,
0 dém [ ] | w
-10 dam '[D dem {
o darn. ‘ [ } -20 dBm T
SPURIOUS_LINE_ABS | } 1\ ,H \
30 dem
-30 dBm o M g, |
20 dam e e ~40 dBm
‘ MMM i
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.515 GHz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56575 GHz 1.9 dbm -28.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -34.48 dém -9.48 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -30.77 dBm -20.77 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -31.48 dBm -18.43 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57229 GHz -28.76 dBm -18.76 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49578 GHz -35.04 dBm -26.04 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57506 GHz 30,46 dBm 217,46 dB
2,496 GHz 2.515 GHz 100,000 kHz 2.50792 GHz 2.20 dBm -27.80 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58533 GHz 38,12 dBm “13.12 dB
\
) i )
Date: 6.JAN.2018 22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-20 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.30 dB

Mode Auto Sweep

Ref Level 20,00 dém Offset 13.30 db
SGL Count 100/100

Mode Auto Sweep

PABS

-30 dBm:

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS

20 dhiffe_BPURIOUS | INE_ABS PASS ﬂ 20 dbjpe—_$PURIOUS LINE ABS
10 dBm: H 10 dBm

0 dém ‘ L 0dem

-10 dBm ’( b -10 dBm ’

o0 dam | 1

SPURIOUS_LINE_ABS

™

-40 dBm

et

-50 dBm

A

]
R

|
Tt 'v-JW““th—wmme i

-50 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.52 GHz ) || mhere v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.97 dém -9.03 db
2.475 GHz 2.490 GHz 1.000 MHz 248334 GHz -30.57 dém -5.57 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -22.46 dBm -12.46 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49241 GHz -38.04 dém -25.04 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -37.48 dBm -27.48 de
2,455 GHz 2.496 GHz 200,000 kHz 2.49554 GHz -49.33 dBm -36.33 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.58671 GHz 30.61 dbm Z17.61 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.50110 GHz 21.71 dBm -8.29 d& .550 GHz 5.595 GHz 1,000 MHz 5.50280 GHz 45.53 dbm -50.59 dB
\
) i )
1.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 13.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 13.30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
N 0 B n
0 dém s
i 1
-10 dam | -0 dém | |
o darn. ( | -40 dem T
SPURIOUS_LINE_ABS | f ]‘.
-30 dBm 0 dem [Ypad T
P L / 40 dBm m“"--.,,
-40 dBm -’M R TR e
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.52 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55697 GHz 2.00 dBm -28.00 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49044 GHz -32.36 dém -7.36 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -28.37 dBm -18.37 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -31.06 d&m -18.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57231 GHz -27.45 dbm -17.45 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49547 GHz -38.13 dBm -25.13 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57506 GHz Z28.61 dbm C15.61 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.51299 GHz 2.16 dBm -27.84 dB .550 GHz 5.595 GHz 1,000 MHz 5.50014 GHz ~41.34 dbm 16,34 dB
\
) i )
Date: &.JAM.2018

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-21 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 13.30 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
20 dhle _EPURIOUS LINE ABS pAKS 20 dblfe _$PURIOUS LINE ABS M“'I
10 dem lﬂ‘ 10 dBm “
0 dem H 0 dBm H
-10 dBm { -10 dBm r' \ |
50 dam \ 1 -2 dBm f i |
SPURIOUS_LINE_ABS | l [
{ -30 dBm
-30 dBm
‘ |
40 dam— l off dem ] ‘“'-"%..u e, A
paiaeeclils ..JJ LI‘L ) ‘ | |'| “ ”LE'B" me{‘ I\W\M}WJ“ >
-50 dBm % f 1 }E WPt
e o] W bt
-60 dBm
-50 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ) || mhere v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56899 GHz 19.66 dBm -10.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48339 GHz -33.65 dém -8.55 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -23.37 dBm -13.37 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49200 GHz -41.35 dBm -28.35 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -37.72 dbm -27.72 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -45.99 dBm -36.99 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.58676 GHz 234,25 dBm 221,25 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.50109 GHz 20.29 dBm -9.71 d& .550 GHz 5.595 GHz 1,000 MHz 5.50419 GHz ~46.02 dBm ~51.02 dB
\
) i )
1.2018  22:41:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 13.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
0 dBm s— e opa e )
-10 dam ( ‘ -0 dém ‘|
50 A, | I -30 dem !
SPURIOUS_LINE_ABS | { L \
-30 dBm - “\ f0 dem '\ o iy
-40 dem L ﬁ 40 cbm —
' oy PV R i
e 50 dem
-50 dBm
-60 dBm
-60 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.52 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55699 GHz 0.71 dBm -29.29 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48995 GHz -33.56 dém -8.56 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -29.47 dBm -19.47 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49429 GHz -32.62 d&m -19.62 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57134 GHz -29.14 dBm -19.14 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49552 GHz -38.95 dBm -25.95 dB 2.575 GHz 2.590 GHz 1,000 MHz 257517 GHz 30.18 dbm Z17.18 dB
2,496 GHz 2.520 GHz 100,000 kHz 2.50876 GHz 0.83 dBm -29.17 dB .550 GHz 5.595 GHz 1,000 MHz 5.50003 GHz ~41.31 dbm ~16.31 dB
\
) i )
Date: 6.JAN.2018 22:3 a1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-22

of 30



s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A7-23 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0,00 dBm  Offset 13,30 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 13,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PaRS Limit §heck PARS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS PAKS
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
- A A et 40 dBrm ¥ A o |
WM“‘ ‘ hal WM‘M'
ik
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -45.57 dBm -20.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -45.76 dBm -20.76 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48230 GHz -45.97 dBm -20.97 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14965 GHz -45.98 dBm -20.98 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,32858 GHz -43,19 dBm -18,10 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,20809 GHz -43,17 dBm -18.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97955 GHz -39.96 dBm -14.96 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -40.00 dBm -15.00 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.38485 GHz -38.43 dBm -13.43 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.38635 GHz -38.53 dBm -13.53 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.39660 GHz -37.33 dBm -12,32 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39360 GHz -37.25 dBm -12.25 dB
{ 1 J L] ( )| J
6.JAN.2018  21:44:19
Spectrum - Spectrum -
Ref Level 0,00 dem  Offset 13.30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PARS
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS PARS
-20 dBm
S_LINE_ABS | SPURIOUS_LINE_ABS
" ] pahated. 40 dBrm N R |
' ", WM‘_ ~ and
F —g EV“
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -45.73 dBm -20.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -45.78 dBm -20.78 dB
1.000 GHz 2,490 GHz 1.000 MHz 1.85601 GHz -46.06 dBm -21.06 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48230 GHz -45.90 dBm -20.90 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,17228 GHz -43,26 dBm -18,26 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31116 GHz -43,43 dBm -18.43 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.13 dBm -15.13 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -39.85 dBm -14.85 db
10.000 GHz 18.000 GHz 1.000 MHz 17.72077 GHz -38.41 dBm -13.41 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.39935 GHz -38.43 dBm -13.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39760 GHz -37.16 dBm -12.16 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39960 GHz -37.38 dBm -12.38 dé
( I J ]

21:48:5

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-24 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 13,30 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 13,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PAES Limit §heck PaES
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
A A putere 40 dBm DAY el
. g PV ™ » [y et X ad
= I'a‘fr-
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -45.71 dBm -20.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -45.79 dém -20.79 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.46691 GHz -45.81 dBm -20.81 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.30207 GHz -46.06 dBm -21.06 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,18632 GHz -43,14 dBm -18,14 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,16744 GHz -43,39 dBm -18,39 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89905 GHz -40.12 dBm -15.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -40.02 dm -15.02 db
10.000 GHz 18.000 GHz 1.000 MHz 16.39035 GHz -38.44 dBm -13.44 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.35335 GHz -38.26 dBm -13.26 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.39110 GHz -37.50 dBm -12,50 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.39710 GHz -37.30 dBm -12.30 d&
21:5¢ 6.

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum
Ref Level 0,00 dem  Offset 13.30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
P oot 40 dBm v ) " potaell -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -45.40 dBm -20,40 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -45,64 dem -20.64 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -41.63 dBm -16.63 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -45.40 dBm -20.40 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30971 GHz -43,26 dBm -18,26 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,19116 GHz -43,32 dBm -18.32 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89905 GHz -40.06 dBm -15.06 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98555 GHz -39.97 dém -14.97 db
10,000 GHz 18,000 GHz 1.000 MHz 16.36135 GHz -38,44 dBm -13.44 dB 10,000 GHz 18,000 GHz 1.000 MHz 16.38635 GHz -38.48 dBm -13.48 dB
18.000 GHz 26,000 GHz 1.000 MHz 20.38910 GHz -37.44 dBm -12.44 dB 18,000 GHz 26,000 GHz 1.000 MHz 20.39810 GHz -37.11 dém -12,11 dB
[

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-25 of 30



